Powermare:

CX1400 Gasoline

Portable Generator
Parts Manual

AWARNING

California Proposition 65. Engine exhaust and some
of its constituents are known to the state of California
to cause cancer, birth defects, and other reproductive

harm. (000004)

AWARNING

California Proposition 65. This product contains or
emits chemicals known to the state of California to
cause cancer, birth defects, and other reproductive

harm. (000005)

The information in this manual is accurate based on products produced at the time of publication. The manufacturer
reserves the right to make technical updates, corrections, and product revisions at any time without notice.

www.powermate.com
1-800-445-1805



003534

Portable Generator Parts Manual




Item Part No. Description Qty. Iltem Part No. Description Qty.
1 | 10000005942 FRAME 1 36.4 | 10000004566 HOUR METER 1
2 | 0071144SRvV ISOLATOR A 1 36.5 | 10000006063 CIRCUIT BREAKER 1
3 | 10000004418 | NUT (M8) 2 (124)

7 00711255RY ~UBBER FOOT 2 36.6 | 10000006076 E:llgAc)uw BREAKER 1
5 10000004429 BOLT (M6X12) 5 36.7 | 10000006080 GROUND TERMINAL
6 10000005938 FUEL TANK ASSEMBLY 1 37 10000004616 FLAT WASHER
7 | 10000005939 REAR PANEL COVER 1 38 | 0071131SRV AUTOMATIC VOLTAGE
8 | 10000005977 FUEL VALVE 1 REGULATOR
9 | 10000004450 | FUEL LINE CLIP 1 39 | 10000004568 | BOLT (M5X12) !
10 | 10000006050 | ROLLOVER VALVE 1 40 | 10000004621 | STAR WASHER L
11 | 10000004631 NUT (M6) 2 41 | 10000004604 GASKET 1
12 | 10000006022 FUEL HOSE 1 42 | 10000004569 FUEL TANK WASHER 4
13 | 10000006023 | FUEL LINE CLIP 1 43 | 10000004580 | BOLT (M6X25) 4
14 | 10000004593 | FUEL LINE CLIP 1 44 | 10000004572 SESEEATOR END L
15 | 0070831SRV GROUNDING WIRE 1 25 | 10000006081 BOLT (M6X12) >
16 | 0071136SRV ALTERNATOR FRONT 1 26 | 10000004606 SPRING WASHER

COVER
17 | 10000004579 BOLT (M8X16)
18 | 10000006046 ROTOR AND STATOR 1

ASSEMBLY

18.1 | 10000004532 CARBON BRUSH 1

18.2 | 10000004529 WIRE TERMINAL 1
19 | 0071149SRV BEARING SUPPORT 1

20 | 10000006024 ROTOR BOLT 1
21 | 10000004549 ROTOR BOLT GASKET 1
22 | 10000004417 SPRING WASHER 2
23 | 10000006060 STATOR BOLT 4
24 | 0071150SRV ISOLATOR B 1
25 | 0071151SRV ISOLATOR B2 2
26 | 10000004612 NUT (M8) 6
27 | 0071152SRV EXHAUST GASKET 1
28 | 0071153SRV MUFFLER ASSEMBLY 1
29 | 0071554SRV GAS INJECTION FILTER | 1
30 | 0070830SRV GROUND WIRE 1
31 | 10000006064 AIR INJECTION TUBE 1
32 | 10000005978 HEXAGON HEAD PAN 4
SCREW (M6X30)
33 | 10000005998 BREATHER TUBE 1
34 | 10000004590 HOSE CLAMP 2
35 | 10000004451 WIRE HARNESS CLIP 1
36 | 10000006073 CONTROL PANEL 1
ASSEMBLY
36.1 | 10000006056 SWITCH ASSEMBLY 1
36.2 | 10000005999 12 VOLT OUTLET WITH 1
COVER
36.3 | 10000004565 DOUBLE RECEPTACLE 1

(20A, 125V)

Portable Generator Parts Manual




Part No. 10000004779 Rev. A 12/13/2016

©2016 Powermate, LLC. All rights reserved. .
Specifications are subject to change without notice. m’m’g
No reproduction allowed in any form without prior written

consent from Powermate, LLC. Powermate, LLC

S45 W29290 Hwy. 59
Waukesha, WI 53189
1-800-445-1805
www.powermate.com


http://www.powermate.com

